

Cream & Ointment



Combinations

Composition	Indication	Dosage & Administration	Shelf life
Betamethasone dipropionate 0.64mg Gentamycin sulfate 1mg Clotrimazole 10mg (Cream)	Eczema, contact dermatitis, atopic dermatitis, intertrigo, dermatitis exfoliativa, solar dermatitis, psoriasis, itching, secondary infection, dermatophytosis	Apply to the affected areas 2-3 times daily	36 months
Betamethasone valerate 1.2mg Gentamycin sulfate 1mg Miconazole nitrate 20mg (Cream) *	Steroid responsive dermatoses where bacterial and fungal infection is presented or suspected	Apply to the affected areas 1-2 times daily for up to 14 days	36 months
Betamethasone valerate 1.2mg Neomycin sulfate 3.5mg (Cream)	Acute and chronic eczema, dermatitis, papular hives, psoriasis, itching, alopecia areata, insect bite, dermatological disease caused by secondary bacterial infection	Apply to the affected areas daily as frequently as needed	36 months
Triamcinolone acetonide 1mg Gentamycin sulfate 1mg Econazole nitrate 10mg (Cream)	Allergic inflammatory dermatoses, trichophytosis, tinea versicolor, skin candidiasis	Apply to the affected areas daily as frequently as needed	36 months
Fluocinolone acetonide 250mcg Neomycin sulfate 5mg (Cream)	Difficult and resistant dermatoses where other corticosteroids have failed, eczema psoriasis, dermatitis, herpes simplex, zoster, benign pemphigus, impetigo, otitis externa, anogenital and senile pruritus	Apply to the affected areas 3 times daily in acute cases. For chronic dermatoses, a single application is adequate.	36 months
Tretinoin 0.25mg Erythromycin 40mg (Gel)	Acne conglobation and acne vulgaris	Apply to the affected areas 1 time daily in the evening	36 months
Adapalene 1mg Clindamycin 10mg (Gel)	Acne vulgaris on face, chest and back with comedones, papules and pustules	Apply to the affected areas 1 time daily before bedtime and after washing and drying	24 months
Choline salicylate 87.1mg Cetalkonium chloride 0.1mg (Gel) *	Relief of pain by oral mucositis, ulcers, cold sore, gingivitis and periodontal disease	Apply to the affected areas and massage gently for about 2 minutes 2-3 times daily	24 months
Hydroquinone 40mg Tretinoin 2.5mg (Gel) *	Acne, photodamaged skin, dark spots, blemishes for a whiter complexion	Apply to the affected areas during night time	36 months

* In the pipeline

Antifungal

Composition	Indication	Dosage & Administration	Shelf life
Terbinafine HCl 10mg (Cream)	Dermatomycosis, dermal candidiasis, tinea versicolor	Apply to the affected areas 1-2 times daily	36 months
Ketoconazole 20mg (Cream)	Tinea corporis, tinea cruris, tinea pedis, tinea versicolor, cutaneous candidiasis, seborrheic dermatitis	Apply to the affected areas 2 times daily for 4 weeks or until clinical clearing	36 months
Ciclopirox olamine 10mg (Ointment) *	Tinea pedis, tinea cruris, tinea corporis, candidiasis, tinea versicolor	Apply to the affected areas and gently massage them 2 times daily	36 months

* In the pipeline

Antiviral

Composition	Indication	Dosage & Administration	Shelf life
Acyclovir 50mg (Cream)	Herpes simplex virus, varicella-zoster virus	Apply to the affected areas 1-2 times daily	36 months

Corticosteroids

Composition	Indication	Dosage & Administration	Shelf life
Clobetasol propionate 500mcg (Ointment)	Eczema, atopic eczema, solar dermatitis, allergic dermatitis	Apply to the affected areas 1-2 times daily	36 months
Clobetasone butyrate 500mcg (Cream)	Atopic eczema, photodermatitis, otitis externa, primary allergic dermatitis, intertrigo, prurigo nodularis, seborrheic dermatitis, insect bite	Apply to the affected areas up to 4 times daily	24 months
Fluocinolone acetonide 250mcg (Cream)	Atopic dermatitis, eczema neurodermatitis, prurigo, psoriasis, chronic lupus erythematosus, sunburn, otitis externa	Apply to the affected areas 2-4 times daily	36 months
Fluocinonide 250mcg (Cream)	Plaque-type psoriasis, inflammation of steroid-responsive dermatoses	Apply to the affected areas 2-4 times daily depending on the severity of the condition	36 months
Methylprednisolone aceponate 1mg (Cream)	Endogenous eczema, allergic contact eczema, pompholyx	Apply to the affected areas 1 time daily for up to 12 weeks	36 months
Triamcinolone acetonide 1mg (Ointment) *	Inflammation, itching, allergy, atopic dermatitis, eczema neurodermatitis, psoriasis, chronic lupus erythematosus	Apply to the affected areas 2-3 times daily	36 months
Hydrocortisone 10mg (Cream)	Atopic eczema, allergic contact dermatitis, seborrheic dermatitis, neurodermatitis, nummular eczema, insect bites, pruritus ani and vulvae	Apply to the affected areas 2-3 times daily	36 months
Mometasone furoate 1mg (Cream) *	Relief of inflammatory and pruritic manifestations of steroid-responsive dermatoses	Apply to the affected areas 1 time daily	36 months

* In the pipeline

Antibiotics

Composition	Indication	Dosage & Administration	Shelf life
Erythromycin 40mg (Gel)	Local suppression of acne	Apply to the affected areas 1-2 times daily after washing and drying	36 months
Sodium fusidate 20mg (Ointment)	Impetigo, infected wound, hidradenitis, boil, paronychia, carbuncles, sycosis barbae, erythrasma	Apply to the affected areas 2-3 times daily for 7 days	36 months
Fusidic acid 20mg (Cream)	Impetigo, infected wound, hidradenitis, boil, paronychia, carbuncles, folliculitis, sycosis barbae, erythrasma	Apply to the affected areas 3-4 times daily for 7 days	36 months
Mupirocin 20mg (Ointment)	Primary (Impetigo, folliculitis, ecthyma) and secondary skin infections (abrasions, insect bites, wounds & burns)	Apply to the affected areas 2-3 times daily for up to 10 days	24 months
Mupirocin calcium 21.5mg (Cream)	Secondary skin infections and prophylaxis such as abrasions, insect bites, minor wounds & burns	Apply to the affected areas 3 times daily for up to 10 days	36 months

* In the pipeline

Others

Composition	Indication	Dosage & Administration	Shelf life
Azelaic acid 200mg (Cream)	Acne vulgaris, melasma, freckles, senile lentigines and naevi, melanin hyperpigmentation	Apply to the affected areas 2 times daily	36 months
Adapalene 1mg (Gel) *	Acne vulgaris where comedones, papules & pustules predominate	Apply to the affected areas 1 time daily before bedtime and after washing and drying	36 months
Isotretinoin 1mg (Gel) *	Mild to moderate acne vulgaris with both inflammatory & non-inflammatory lesions	Apply to the affected areas 1-2 times daily. Therapeutic effect will be observed after 6-8 weeks	24 months
Hydroquinone 40mg (Cream)	Bleaching of hyperpigmented skin conditions such as chloasma, melasma, freckles, senile lentigines, melanin hyperpigmentation	Apply to the affected areas 1 time daily at night	36 months
Urea 200mg (Ointment)	Keratinization disorders: keratoderma tylodes palmaris progressive, keratosis, ichthyosis, atopic skin, allergic eczema	Apply to the affected areas daily as frequently as needed	36 months
Tretinoin 0.5mg (Cream) *	Acne vulgaris where comedones, papules & pustules predominate	Apply to the affected areas 1 time daily before bedtime and after washing and drying	36 months

* In the pipeline